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Product Manager:

Subject:

Distribution:

Type of Change:

Change Description:

Reason for Change:

Affected Parts:

Effective Date of Change: October 15 2012

Last Time Buy Date: N/A N/A N/A

Last Disty Return Date: N/A N/A N/A

Last Time Shipment Date N/A N/A N/A

Datasheet Attached? N/A

Qual/Test Data Attached? N/A

Samples Availability Date: July 10 2012

Available Alternatives? N/A

DUBOX / PV / BERGSTIK

Shunt / Jumper

Feagle Pan

Notification of Planned Change

Global

Design Change

Product Name:

Questions? Feagle Pan / Product manager

Phone number: +86 513 80167369 / e-mail address: feagle.pan@fci.com

Change the Retention Force between terminal and housing from 1.5 pound force per contact to 1.0
pound force per contact. This change in product specification is for multi-position low profile Shunt / 
Jumper 69144, 69145, 69146 series.

Adjust the product specification to make the force reasonable for multi-position Shunt / Jumper product. 
And, this adjustment has no effect on the product application.

See attached list.

Contact your local FCI Representative, or





AP Product Test Lab. 
FCI Electronics Division 


 


Nanwei, Qisha, Shatian 
Town, Dongguan City, 
Guangdong, PRC  


LABORATORY TEST REPORT 


REPORT NO. DATE OF REPORT DATES TESTED TESTED BY 


DL-2011-10-015A 27/Jun/2012 27/ Oct /2011 to 07/Nov/2011 Chao Li 


REQUESTOR TITLE Prepared By/Title Approved By/Title 


SH Miao Jumper Connector 
Partial Qualification Testing Chao Li Gentle Zeng 


 


 
1. PURPOSE 


   
This report summarizes the partial qualification testing performed on Jumper connector to assess the 
conformance to FCI product specification BUS-12-055 (Rev: H, 15 May 2007). Testing was performed, 
and results reported, under the Laboratory Test Number DL-2010-10-015.  


 
 
2. CONCLUSIONS 


 
All tested items met the specified requirements of product specification BUS-12-055H. 


    
 
3. SAMPLE DESCRIPTION 
 


3.1 The sample description: 
 


Item 
Part numbers 


of the products 
to be tested 


Description 
Traceability 


Manufacturing Lot 
Info 


Contact 
Base 


Material 


Contact 
Plating 


Housing 
Material Quantity 


1 69145-120LF Jumper / Phos. 
Bronze Au PBT        10 


 
3.2 Samples were received at the laboratory on 25 Oct, 2011. 


3.3 Prior to testing, the samples were examined at low magnification and judged to be acceptable for 


testing. 


3.4 Photo of test sample: 
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4. TEST SEQUENCES 
 
Partial qualification testing was conducted on Jumper connectors with 2 groups to evaluate the IR, DWV, 
Capacitance and Contact resistance. The test methods are described in FCI specification BUS-12-055H, 
the items listed in the table below.  
 


TEST SEQUENCE 
Test Items 


Group1 Group2 


Visual examination 1,7 1, 3 


IR 2   


DWV 6   


Capacitance 3   


Contact Retention   2 


Thermal Shock 5   


Humidity 4   


Sample quantity 5pcs 5pcs 
IR = Insulation Resistance 


DWV = Dielectric Withstanding Voltage 


 
 
5. TEST METHODS/REQUIREMENTS 
 


Clause# Test Items Test Method Condition Requirement 


N/A Visual examination EIA-364-18B 10x magnification No Detrimental Condition 


3.5.4 IR MIL-STD-202G Method 302,  
Test condition B 100GΩ Min 


3.5.5 DWV MIL-STD-202G Method 301,  
1000V AC 


No Arcing,  
Leakage current ≤ 1mA 


3.7.2 Thermal Shock MIL-STD-202G Method 107 
-65~125ºC, 25cycles No Damage 


3.7.1 Humidity MIL-STD-202G
Method 103 


40ºC, 96 hours ,90%RH 
min 


No Damage 


3.5.6 Capacitance MIL-STD-202G Method 305 
100kHz ≤1.5pF  


3.6.1 Contact Retention EIA-364-29C Method C  ≥ 1pound 
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6.  TEST RESULT
GROUP # 1 TEST RESULTS


 
Step # Test Requirement Step Description Result Comments


1 Visual 
examination 


No Detrimental 
Condition Initial No Detriment Pass 


2 IR ≥100GΩ Initial ≥2230GΩ Pass 


3 Capacitance ≤1.5pF Initial ≤0.47pF Pass 


4 Humidity No Damage Humidity No Damage Pass 


5 Thermal shock No Damage Thermal shock No Damage Pass 


6 DWV 
No Arcing, 
Leakage 


current≤1mA 


DWV 
(After Thermal shock) 


No Arcing, Leakage 
current <1mA Pass 


7 Visual 
examination 


No Detrimental 
Condition Final  No Degradation Pass 


 
Detailed IR test data are given in appendix 1. 
Detailed Capacitance test results are given in appendix 2. 


 
 
 


GROUP # 2 TEST RESULTS
 
Step # Test Requirement Step Description Result Comments 


1 Visual 
examination 


No Detrimental 
Condition Initial No Detriment Pass 


2 Contact 
Retention ≥1pounds Contact Retention ≥1.12pounds Pass 


3 Visual 
examination * 


No Detrimental 
Condition Final  N/A  N/A 


 
*. After contact retention testing, some contacts have been pulled out. The final visual examination is 
not applicable herein. 
 
Detailed Contact Retention test results are given in appendix 3. 
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7. EQUIPMENT
 


Item (Equipment 
Name) Manufacturer ID Number Last Cal. Cal. Due 


Microscope Nikon (SMZ645) 1019652 N/C N/A 


Universal force tester SE (1220HS) DG-Q-0246 12-Aug-11 11-Aug-12 


Temperature and 
Humidity chamber  Votsch (VC4018) DG-Q-0045 7-Jan-11 6-Jan-12 


Dielectrimeter Sefelec (DMG50) DG-Q-0185 20-May-11 19-May-12 


Precision LCR meter HP (4284A) DG-Q-0040 11-Jan-11 10-Jan-12 


High Resistance Meter Agilent (4339B) DG-Q-0029 11-Jan-11 10-Jan-12 


Thermal shock 
chamber Votsch (VT7012) DG-Q-0190 12-Aug-11 11-Aug-12 


 
N/C=Not Calibrated 


N/A=Not Applicable 
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Appendix 1: Statistical summary of IR Test 
 


Group 1 Step 2 IR test data                                                              
Unit: Ω           Spec:1.0E+11Ω (10,000M Ω)  Min 


Items 1# 2# 3# 4# 5# 
1 4.45E+12 1.83E+13 1.38E+13 3.30E+14 7.81E+13 
2 2.23E+12 1.55E+13 7.18E+13 5.13E+12 5.38E+15 
3 2.44E+12 1.60E+13 1.55E+15 7.46E+12 2.19E+13 
4 4.13E+12 1.64E+13 3.12E+13 9.89E+12 3.51E+13 
5 3.51E+12 2.06E+13 3.00E+13 1.98E+13 3.61E+13 


Min 2.23E+12 
 
 
Appendix 2: Statistical summary of Capacitance Test 
 


Capacitance Test Data                                                                  
                                                                                                          Unit: pF        Spec:1.5pF  Max 


Items 1# 2# 3# 4# 5# 
1 0.35  0.25  0.25  0.32  0.20  
2 0.31  0.24  0.27  0.18  0.31  
3 0.26  0.29  0.46  0.27  0.36  
4 0.26  0.19  0.32  0.42  0.38  
5 0.19  0.19  0.38  0.45  0.47  
6 0.29  0.28  0.24  0.25  0.37  


Max 0.47 
 
 
 
Appendix 3: Statistical summary of Contact Retention Force Test 
 


Contact Retention Force Test Result  
                                                                                                                 Unit: lb           Spec.:1lb Min 


Items 1# 2# 3# 4# 5# 
1 1.63  1.66  1.17  1.50  1.44  
2 1.81  1.58  1.16  1.70  1.65  
3 2.10  1.65  1.12  1.69  1.68  
4 1.76  1.70  1.28  1.65  1.32  
5 1.36  1.62  1.90  1.42  1.58  


Min 1.12  
Max 2.10  


Average 1.56  
Stdev 0.24  


 





